ELEIKO PRESTERA
DOUBLE HALF RACK

Art.no. 3085521, 3085533

ELEIKO



CONTENTS

Read before installation and use
Safety instructions

Warning labels

List of components

Assembly instructions
Tools needed

User guide
Purpose
General instructions for use
Product specifications

Care and maintenance
Preventive maintenance and inspections
Spare parts and service

Warranty

ELEIKO

o~ O O &~ W W

22
22
22
23
23
23
23



READ BEFORE
INSTALLATION AND USE

Install and use this equipment in a place where access and supervision are specifically controlled by the owner.

Be sure to install the equipment on a stable base and level the equipment properly. Eleiko recommends that all
equipment is secured to floor and installed by a licensed contractor or an Eleiko installer.

This equipment is intended for indoor use only.

SAFETY INSTRUCTIONS

It is the responsibility of the purchaser of ELEIKO products to instruct all users and supervising personnel on
proper usage of the equipment.

1.

10.

Allincluded warnings (labels) and instructions MUST be read before the use of any Eleiko
equipment. Only use the equipment as it is intended.

A user MUST get a medical examination and proper instructions before using any Eleiko
equipment.

DO NOT let anyone, under any circumstances, use equipment that appears to be damaged. Do not
try to repair any equipment before consulting an Eleiko technician.

DO NOT replace components of Eleiko equipment with other, none Eleiko, equipment (magnetic
safety pin, frames, bars etc.). Do not improvise! If there are any doubts, consult an Eleiko
representative prior to any intervention.

DO NOT overload the equipment and DO NOT try to exceed personal strength levels.

Children under the age of 14 must be supervised by an adult.

DO NOT remove any safety labels from the Eleiko equipment. Eleiko is not responsible if a label is
removed. Replace damaged labels immediately.

Eleiko packaging for products an be made of wood. Be aware of splinters! You MUST use
protective gloves and proper work wear.

Eleiko packaging material could be a risk when handling. Be aware of crushing! You MUST use
work wear including protective gloves and hard shoes.

Eleiko products and packing material are heavy, You MUST use proper lifting techniques, work
wear and hard shoes.



WARNING LABELS

7 S\

SERIOUS INJURY COULD OCCUR IF THESE BOLT
PRECAUTIONS ARE NOT 0BSERVED DOWN

Sead all warmirgs and obtain proper instructions

an use of the equiprnent gricr te using.

00 NOT attempt to fix broken or inoperable
acu/pment,

Lse the eqaipmert ony for its inlended use.
Chbtain proparinstruction and DO NOT medify the
acuiprment

Chtain a medical exam betare beginning an
EXEFCISE program,

Slop exercise il vou leel fainl or dizzy. Consull 2
physician if you are experiencing pain.

nspect che equicment bafoa use. DO NOT use if
coupment appears damaged or inoperable.

“eep body and claothing “ree end clear of 211

TILng [Erls

Ca not use accessaries or attach ments not
recornmoended oy Ele ko,

The equiprnent is to ze used only under qualified
sUpervision.

“ake sure 2ll ecuipment is set up and operatad
an 2 solid level surface. DO NOT use equipment
if sct up onan uneven ar unstable surface.

Child ren must not be allowed near this
ecliiprment, Teenacers nust be suparvised,

DO NOT REMOYE THIS LABEL

IF DAMAGED COMTACT ELEIKO TO OBTAIN A
REPLACEMENT AETMET1742




LIST OF COMPONENTS

2001380

2001299

hx

4x

©000Q0C0VQCC000002QCC0CGCGQCQCQICTEQLIROOOOQOQCQ™LS
@O OOOOOOOOOOOOOONONOONONONONOLONOLOLOLOLIOLOLOSLOSLOG

2X

2001302

2001317

2001320

hx

hx

/\®© 0000082080000 0022Q00000020Q0200000Q000%00CCQCSTLTCTS

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

Y AXXX]

or

00V 0SV09V000990999090090889929999098O9OSOBOSSTS

2001257

2001374

e )

2001294

2001283

2001373

Screw kit 2001388

30x
Ve,

2001379

64X

2001421

24X
m.

10x
mm

M16x100
2001385-L100

M16x110
2001385-L110




ASSEMBLY INSTRUCTIONS

Before assembly, make sure you have enough clearance on all e .
sides of the equipment, not less than 1,5 meters. Take in account
the accessibility to remove and replace bar and weights.

1,5m L

1,5m - 1,5m
TOOLS NEEDED
You need the following tools to assemble the equipment.
T,
W -
B ) )=
| O O O
i
H II II M
At il p f\
e w! v/
)
Wrench Socket Wrench
24 mm 24 mm

NOTE: Do not use electric power tools for assembly.

1,5m




PREPARATION

/v'
NN Y
a\ \ /V )
:w\/,rx\ NZi /B,
V)3 ¢ \

)
>/ S8 S
2\

Ne—r”

@@@@M@%@@

J 000000

SAQIOI0IOIOIOI0
OIEIOIOIOIONO

ROIOIOIOIONE
OIOIOIONQ

0{00)

01{0)

M16x110

M16x100



2001320

>0000000000000000000000000000001000000/

<0000000000000000000000000000000706000\g




2001379

2001421

M16x110

2001317

\S
“—
_

e
|2
\o

FY

| |
| I
st s s s s s e s s s o o o0

s s s s s s s e st S s o o St
089 0000000000000 §

_000000000000000000000

5
B

—
—
=

O 000 0o

HO"‘OO--OO

mw 0O 0 0 0 Q Q @ Q@ @ @9 e 9

LOOSE SCREWS!




1x

il

2001421 2001379

M16x100

2001283

®S000CQAVCRCGCGCSCCCTTOTRSOES XXX rrxxxxi L3
OOOOOOOIOIIOIIIOIOINILIISGOIS (A XXX XXX XXX

LOOSE SCREWS!

DD DD DD DD DB

QQQQQQQQQQQQ@

/

/
/ /
/ /
/ /

4

-10 -



2001320

<]

OOOOOOOO»/

P oo o oo e e /

v

00000000000000000000000000004

oooooooo,/

P O O O O O O O O O O O OO OO O OO OO OO

o 000000 /

-11 -



2X

2X

hx

2001421 2001379

M16x100

W

\ \

. LI

z oo

L \ JAY

& O 000000 00O O 8-

S D

Ll P © 0 0 0 @ © @ o @ @ o [

n

- (XXX )

m /, 0
@@\ o
8 8\ \ .,

()

%

0000000000000000000000000/000000000000F0
000000000000000000000000000000000

- 12 -



2X

>
<

2001421 2001379

M16x110

2001317

LOOSE SCREWS!

0000000000000 00000000Q0AC_QQQRCRLERS
OO OOOOOOOOOOONOVOOISIOSIOSLIOLIOSIOS [ KX X XXX XKXK) ®

L] \d

AA A LA A A AR A AR A AR A AR AR AR AR R LE)
OO OOOOOPOIOOPOOOOIOPIIOPIPIIPISIIOSPOGIOGIOGIIGLS

DD DD DDDDD DX DD

'QQQQQQQQQQ%
/

D@9 ©

13 -



2001374 /2001257

LA A A A XX R

<....‘............‘............‘......\..*..‘\.\

®® 0 O®O®OOO

7’99999»/

\/® 0000000000000 000000000000000006000006060606060600000 /

14 -



2001379

M16x100 2001421

M16x110

2001302

EE A A XXX XA RRRR

(/0 000000000000000000000000000000000000000000000

O
o
LJ
L)
LJ
®
®

ss s sees TSessssseseeo s
0000000000000000000000000000000000 >

0000000

o
o
o
o
o

M16x110

ww / /

% T S S S & S S @& o o &

%..Mﬂoooooooooooo&wv

L s / /

wn LN / / o

(@) / / o

o s =
x

| - S 2 NG)
>

o
o
o )
o
o
o

sSeee

0000000000000000000000000000000000000000000000

00000 TS s S TS sse TS SsS
0000000000000000000000000000000000

o
o,
L}
®
LJ
o

-15 -



2001374 / 2001257

LA A A A XX R

<....‘............‘............‘......\..*..‘\.\

®® 0 O®O®OOO

7’99999»/

\/® 0000000000000 000000000000000006000006060606060600000 /

- 16 -



0

2X
D
2001379
0
L)
®
o

L)
M16x100
(]

o

_ m o o o o
X M % \ \
5 9 S $aoooooooaooo@ :
N Y
_m_\Lq ISP PP e @ o awu\tt
S
3 — o
SHE/ = = o
/o A
> W o
) > o
= o
S ~ o
QT & E— ) o
M 00000000000 0000000000000000000000000000000000CC

\J
o

O
.
. O
O O
. .
0
9000600008000 00000000000000000G0OCOSTS ad

'
5 o
N 9000000000000 000000000000000Q00RCORCRORORRORRROONS ‘. .l
o fo, o
™ o g o'
Ul > o'
\J
o ™ c =
o~ 0000000080000 00000000000000000000000RCGOROGQOROGOGORRTOGTS
>
0990000008900 00000800000000000C0RBCRRNS o,
\J
0) J
) &
) Ul
® o'
U
) o
o

\J
\J
\J
O
o
\d
\J
@

-17 -



If purchased J-cups or Safety arms on

sled, assemble them now.

10b.

blk'ﬂ“ll"yy"y'y”’V”yyﬂﬂyy’ﬂﬁ’y”"”yynvv
(00 0000000000000000000000000000000000000000000 0

[ e S S S =S e e e e s s s e SYD
4.000000000.000.000000000000.0.000000.000.00'00u

-18 -



8x
2001379

000000008 6

16x
2001421

8x
M16x100

LOOSE SCREWS!

A X N N N RN M N N N N W N N N NN N N W NN N NN x| —

=57\

D S S S S S e e e S S e e e

2001294

000000060608
‘-“-‘-“-
\ \
\ \
\ \

- 19 -



M16x100 2001421 2001379

M16x110

2001380

2001299

2001380

M16x110

M16x110

LOOSE SCREWS!

-20 -



13.

BOLT
DOWN

=
o
T
_ Ll
T
2 F
L —
o <
(@] Op)]
wn L
1 pd
1 (@)
<<
=z T
Ll —
= T
L -
1) —
2 =
T
o
<t
T
(0p)]

- 21 -




USER GUIDE

PURPOSE
Multi-purpose rack for squats, presses and pull ups. Possibility to add attachments
for specific exercises.

GENERAL INSTRUCTIONS FOR USE
1. Add attachment for the selected exercise.

2. Follow instructions for that specific attachment.

PRODUCT SPECIFICATION

Max training weight 500 kg / 1102 lbs
Product weight 160 kg / 353 lbs
Dimensions (L x W x H) 2053 x 1212 x 2353 mm

80.8 x47.7x92.6"

[Sssssssssseeeeesseee

Ya

2353

]
1
g
1
R
=
=
1
1
=
R
&
=
=
]
R
=
=
1o
B
=
R
=
=
=
=
=
1
=
o
B
R
=
5

E3sssssesissssssssscitscecsssssassecoctesy

N e |

1212

-22 -



CARE AND MAINTENANCE

PREVENTIVE MAINTENANCE AND INSPECTIONS

NOTE: The safety level of the equipment can only be maintained if it is examined regularly for damage and wear.
Regularly:
- Clean surfaces on the frames and tubes from dust and dirt.

- Check that all bolts between parts, walls and floors are properly tightened, according to
recommendations.

- Check equipment for sharp edges. Replace parts with sharp edges.
See also www.eleiko.com.

SPARE PARTS AND SERVICE
Contact Eleiko for spare parts and service:

Eleiko Group AB | Klastorpsvagen 18 | SE-302 62 HALMSTAD | Sweden
E-mail: info@eleiko.com | Phone: +46 35 17 70 70

WARRANTY
All products manufactured by ELEIKO are warranted to the original purchaser to be free from defects in
workmanship and / or materials under normal use or service as follows:

- 10 years on structural frame welds (NOT on moving parts)

Normal wear and tear do not fall under the 10-year warranty.

-23 -



ELEIKO

Eleiko Group AB | Klastorpsvdgen 18 | SE-302 62 HALMSTAD | Sweden
E-mail: info@eleiko.com | Phone: +46 35 17 70 70

www.eleiko.com

rev. 2106



	Front Sheet
	Drawing View1

	Contents
	Maintanance
	Warning lables
	Drawing View2

	List of components
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View11
	Drawing View12
	Drawing View13
	Drawing View14
	Drawing View15
	Drawing View16

	Assy instr.
	Drawing View17

	Preparation
	Drawing View19

	Step 1
	Drawing View20
	Drawing View21
	Drawing View23
	Detail View  (1 : 7)

	Step 2
	Drawing View34
	Detail View F (1 : 7)
	Drawing View37
	Drawing View38
	Drawing View73
	Drawing View74

	Step 3
	Drawing View47
	Detail View G (1 : 7)
	Drawing View49
	Drawing View50
	Drawing View71
	Drawing View72

	Step 4
	Drawing View57
	Drawing View58
	Drawing View61
	Detail View H (1 : 7)

	Step 5
	Drawing View67
	Drawing View68
	Drawing View69
	Drawing View70
	Detail View I (1 : 7)

	Step 6
	Drawing View77
	Drawing View78
	Drawing View81
	Drawing View82
	Drawing View83
	Detail View J (1 : 7)

	Step 7
	Drawing View86
	Drawing View91
	Drawing View112
	Drawing View113
	Detail View P (2 : 15)
	Detail View Q (2 : 15)

	Step 8
	Drawing View98
	Drawing View99
	Drawing View100
	Drawing View101
	Drawing View102
	Drawing View119
	Detail View U (1 : 8)

	Step 9
	Drawing View121
	Drawing View122
	Drawing View123
	Drawing View125
	Detail View P (2 : 15)
	Detail View Q (2 : 15)

	Step 10
	Drawing View127
	Drawing View128
	Drawing View129
	Drawing View130
	Drawing View131
	Drawing View134
	Detail View W (1 : 7)

	Step 10b
	Drawing View179
	Drawing View183
	Drawing View184
	Drawing View187
	Drawing View188

	Step 11
	Drawing View156
	Drawing View157
	Drawing View162
	Drawing View165
	Drawing View167
	Detail View Y (1 : 12)
	Drawing View169

	Step 12
	Drawing View137
	Drawing View138
	Drawing View144
	Drawing View145
	Drawing View146
	Drawing View147
	Drawing View148

	Step 13
	Drawing View177
	Drawing View178

	User guide
	Drawing View181
	Drawing View182

	Care
	Last page

